

# Progestogens and endometrial protection

## Key points:

- Unopposed estrogen replacement is associated with a significant increase in the risk of endometrial hyperplasia that is both dose and duration dependent with exposure between one and three years.
- Non-hysterectomised women require progestogen administered for 12–14 days in a sequential regimen and daily in a continuous combined regimen to minimise the risk of endometrial hyperplasia and endometrial cancer associated with unopposed estrogen exposure.
- Long-term use of sequential combined HRT for >5 years may be associated with a small increase in risk of endometrial hyperplasia and endometrial cancer, with the risk being dose and duration dependent in relation to progestogen intake.
- Studies suggest that women taking sequential HRT with less than 10 days of progestogen each month are at increased risk of endometrial hyperplasia and endometrial cancer.
- However, progestogen intake in the recommended doses for 12-14 days a month does not appear to be associated with a significant increase in risk of endometrial hyperplasia for up to 5 years of use.
- Systematic review evidence showed oral micronised progesterone provides endometrial protection if applied sequentially for 12–14 days/month in a dose of 200mg/day for up to five years.
- The dose of the progestogen should be proportionate to the dose of estrogen. Women who require high dose estrogen intake should consider having their progestogen dose increased to ensure adequate endometrial protection.
- Based on current evidence if progesterone were considered for vaginal administration (out of license use) in women who experience side effects with oral intake, this should be given in similar doses and durations to those applied to oral progesterone intake with HRT.
- Intrauterine progestogen administration through the 52 mg levonorgestrel releasing intrauterine system provides adequate endometrial protection. The Mirena IUS has a four-year license in the UK for progestogenic opposition of estrogen HRT. Studies have shown it to be effective and to offer sufficient endometrial protection for up to five years within HRT regimens.
- There are concerns related to the purity, potency and safety of compounded progesterone products used within compounded bioidentical HRT products. There is lack of evidence to suggest that the dosage of progesterone used in compounded preparations provides sufficient endometrial protection. The use of compounded products is not recommended. In addition, many such compounded products deliver progesterone transdermally in cream or gel preparations. The absorption of the latter is variable with fluctuating tissue availability and as a result may not provide sufficient endometrial protection.
- For the majority of women with unscheduled bleeding on HRT, modifying progestogen intake often controls the bleeding, especially in women who experience unscheduled bleeding in the first few months after commencing HRT.
- Women who continue to have unscheduled bleeding beyond 4-6 months despite modifying their progestogen intake or where there is a concern about the clinical presentation or bleeding amount/pattern should be assessed to exclude endometrial pathology.

### Introduction

Progestogen administration is required to oppose naturally produced or administered estrogens to provide endometrial protection. Within HRT regimens, this should be delivered for at least the same duration as that produced during the luteal phase of the monthly cycle and in the recommended doses to protect against the risk of endometrial hyperplasia and endometrial cancer.<sup>1-3</sup>

This includes progestogens administered for 12–14 days a month in sequential regimens and continuous daily intake in continuous combined HRT regimens. Studies have shown that shorter durations and lower doses of progestogen intake are likely to be associated with an increased risk of breakthrough bleeding, endometrial hyperplasia and endometrial cancer.

For the majority of women with unscheduled bleeding on HRT, modifying progestogen intake would often control the bleeding especially in women who experience unscheduled bleeding in the first few months after commencing HRT. However, women who continue to have unscheduled bleeding beyond 4–6 months despite modifying their progestogen intake or where there is a concern about the clinical presentation or bleeding amount/pattern should be assessed to exclude endometrial pathology.<sup>4</sup>

### Rationale for progestogen administration

The rationale for progestogen administration is to oppose and provide endometrial protection in all situations where estrogens are naturally produced or administered. A progestogen is required for at least the same duration as that produced during the luteal phase of the monthly cycle.

Non-hysterectomised women require progestogen administered for 12–14 days in sequential HRT regimens and daily in continuous combined HRT regimens to minimise the risk of endometrial hyperplasia and endometrial cancer associated with unopposed estrogen exposure.

Several studies in the 1970s reported an increased risk of endometrial hyperplasia and endometrial cancer with unopposed estrogen exposure.<sup>5-10</sup> These findings were subsequently confirmed in a large RCT in the 1990s, Postmenopausal Estrogen/Progestin Interventions (PEPI) trial. PEPI included 596 postmenopausal women who were randomised in equal numbers to the following five groups: (1) placebo; (2) conjugated equine estrogen, 0.625 mg/day; (3) conjugated equine estrogen 0.625 mg/day plus cyclic medroxyprogesterone acetate, 10 mg/day for 12 days a month; (4) conjugated equine estrogen, 0.625 mg/day plus continuous medroxyprogesterone acetate, 2.5 mg/day continuously; or (5) conjugated equine estrogen, 0.625 mg/day plus cyclic micronised progesterone, 200 mg/day for 12 days/month. Unopposed estrogen was associated with a substantially increased risk of endometrial hyperplasia compared with placebo [simple, complex or atypical hyperplasia RR 37.0; 95% CI 9.3-147.3]. The rate of endometrial hyperplasia with unopposed estrogen was 20% in the first year and 62% after 3 years.<sup>1</sup>

In addition, a Cochrane review showed that unopposed estrogen replacement is associated with a significant increase in the risk of endometrial hyperplasia that is both dose and duration dependent with exposure between one and three years.<sup>11</sup>

However, there was no significant difference in the risk of endometrial hyperplasia for any of the other groups that received progestogen compared with placebo. Micronised progesterone and medroxyprogesterone acetate were equivalent in providing endometrial protection.<sup>11</sup>

Progestogen intake is recommended with HRT in non-hysterectomised women in a sequential regimen in peri-menopausal women and continuous combined regimen regimens in postmenopausal women. Clinical evidence has demonstrated that continuous combined HRT provides more effective endometrial protection than sequential HRT.<sup>2, 12-17</sup>

Long-term use of sequential combined HRT for more than five years may be associated with a small increase in risk of endometrial hyperplasia and endometrial cancer, with the risk being dose and duration dependent in relation to progestogen intake. Studies have suggested that women taking sequential HRT regimens with less than 10 days of progestogen each month are at increased risk of endometrial hyperplasia and endometrial cancer.<sup>2-3</sup>

A systematic review by Stute et al. (2016) assessed the impact of micronised progesterone on the endometrium. Forty studies were included in the systematic review and it concluded that oral micronised progesterone provides endometrial protection if applied sequentially for 12–14 days/month in a dose of 200mg/day for up to five years.<sup>18</sup>

Based on current evidence, progestogen intake in non-hysterectomised women taking sequential HRT is recommended for 12–14 days a month. If the last menstrual period occurred less than one year (or less than two years in women with POI/early menopause) prior to starting HRT, a sequential combined regimen should be started [i.e. continuous estrogen with progestogen for 12–14 days per month].<sup>2</sup> This can be taken on days 15–26 of the cycle or for practicality it can be taken on days 1–12 of each calendar month.

After a minimum of one year of HRT, women who wish to avoid a monthly withdrawal bleed may attempt a switch to a continuous combined regimen which aims to give bleed-free HRT – this will also minimise the risk of endometrial hyperplasia. The timing of switching from sequential to continuous combined HRT should be considered in relation to the woman's age and the frequency of her menstrual cycles (prior to commencing HRT). Women under the age of 50 who had shorter durations of amenorrhoea before starting HRT are likely to need to continue on sequential intake for a longer duration before switching to continuous combined HRT intake.

#### Progestogen doses within HRT regimens

Based on Cochrane evidence, the suggested dose of progestogen given in a continuous combined HRT regimen would be a minimum of 0.5 mg/day of norethisterone or 2.5 mg/day of medroxyprogesterone acetate. For low-dose sequential regimens norethisterone a minimum of 1mg/day given for 10 days a month, oral micronised progesterone 200 mg/day for 12 days a month, medroxyprogesterone acetate 10 mg/day for 10–14 days a month or dydrogesterone 10 mg/day for 14 days a month would be suitable options.<sup>11</sup>

The dose of the progestogen should be proportionate to the dose of estrogen. While no data is currently available on the endometrial effects of high doses of estrogen and the optimal dose of oral or vaginal progestogen in this context, women who require high dose estrogen intake should consider having their progestogen dose increased to ensure adequate endometrial protection (e.g. micronised progesterone 300 mg for 12 days a month instead of 200 mg in cyclical HRT regimens or 200 mg daily on a continuous basis instead of 100 mg in continuous combined HRT regimens).

Studies have shown that continuous combined HRT is unlikely to increase the risk of endometrial cancer. The WHI estrogen and progestogen study reported a neutral effect on the risk of endometrial cancer with HRT compared to placebo during the intervention phase after five years of usage of HRT (HR 0.83; 95% CI 0.49–1.40). However, a significant reduction was noted with combined estrogen and progestogen intake compared to placebo in the post-intervention phase (HR 0.58; 95% CI 0.40–0.86) and with long term cumulative follow-up (HR 0.67; 95% CI 0.49–0.91).<sup>17</sup>

### Vaginal administration of progesterone within HRT regimens

Micronised progesterone can be also administered through the vaginal route although there is limited evidence assessing the efficacy and the optimal regimen of vaginal progesterone administration in the context of HRT. In the UK, vaginal micronised progesterone preparations that offer the doses commonly used within HRT include 100 mg vaginal progesterone tablets (Lutigest) and 200 mg vaginal pessaries (Utrogestan or Cyclogest). The latter combinations are not licensed for use as HRT but can be used off-license to provide the progestogen component of HRT in women who experience progestogenic side-effects with oral intake. In addition, in women who do not tolerate oral progesterone intake, vaginal administration of oral micronised progesterone preparations (Utrogestan 100 mg capsules licences for oral use) can be considered on exceptional basis. This will be off-license of the products and there is no available evidence on the absorption kinetics of progesterone preparations intended for oral intake when administered vaginally. Such intake should follow the same doses recommended with oral intake.

In an RCT that included 100 women for a duration of 12 months, all women received transdermal estradiol in a dose of 50 micrograms patches and were randomised into four groups that assessed sequential intake of micronised progesterone from days 14-25 of a 28-day cycle. Two groups received oral micronised progesterone (in doses of 100 and 200 mg) and two groups received vaginal micronised progesterone (in similar doses of 100 and 200 mg). No significant differences were noted in endometrial thickness between the groups. However, the study did not assess endometrial histology and outcomes were assessed based on endometrial thickness assessed by transvaginal pelvic ultrasound.<sup>19</sup>

Stute et al. 2016 reported a systematic review on the impact of micronised progesterone on the endometrium. The authors suggested that estrogens with sequential micronised progesterone (4% corresponding to 45 mg/day for 10 days per month) or intermittent (100 mg every other day) for up to 3–5 years may be safe (off-label use). The authors acknowledged that there was lack of sufficient data regarding optimal vaginal administration within HRT to guide practice.<sup>18</sup>

However, more recently, a publication from the Early versus Late Intervention Trial with Estradiol (ELITE) showed that lower dose vaginal intake of progesterone resulted in a substantially higher rate of endometrial hyperplasia. This randomised double-blinded placebo-controlled trial, reported on the effect of oral estradiol plus vaginal progesterone against placebo on endometrial thickness, endometrial biopsy pathology, cervical cytology and total cancer incidence among healthy postmenopausal women.<sup>20</sup>

The study only included original ELITE participants with an intact uterus, who were randomised to either daily oral estradiol 1 mg/day with 4% vaginal micronised gel 45 mg/day for 10 days each month or placebo. Participants were assessed at baseline and annually during a median follow-up of 4.8 years.

Over up to 80 months of follow-up, participants randomised to oral estradiol plus vaginal progesterone had progressive and statistically significant increases in endometrial thickness ( $p < 0.001$ ), underwent more endometrial biopsies (RR 2.11; 95% CI 1.65-2.69) and had a substantially higher rate of endometrial hyperplasia on endometrial biopsy (RR 15.9; 95% CI 0.97-260.7) compared with the placebo group. The authors concluded that 10 days of vaginal progesterone 45 mg/day is insufficient to completely oppose the effect of oral estradiol 1 mg/day on the endometrium.<sup>20</sup>

More evidence in adequately powered studies is required to assess the optimal dose and duration of vaginal progesterone intake to provide optimal endometrial protection within HRT regimens.

Based on current evidence if progesterone was considered for vaginal administration (out of license use) in women who experience side effects with oral intake, this should ordinarily be given in similar doses and durations as suggested for oral progesterone intake with HRT.

### Transdermal administration of progesterone within HRT regimens

Micronised progesterone has variable transdermal absorption and is unlikely to provide sufficient estrogen opposition. A systematic review by Stute et al. (2016) concluded that transdermal micronised progesterone does not provide sufficient endometrial protection. Based on current evidence progesterone within HRT regimens should not be administered transdermally, as this is unlikely to provide sufficient endometrial protection.<sup>18</sup>

### Intrauterine progestogen administration

Intrauterine progestogen administration through 52 mg levonorgestrel releasing intrauterine system provides adequate endometrial protection in women receiving estrogen therapy. Only one product containing levonorgestrel 52 mg (the Mirena IUS) is licensed for progestogenic opposition of estrogen within HRT and has a four-year license in the UK. Studies have shown it to be effective and to offer sufficient endometrial protection up to five years within HRT regimens. As a result, it is common and safe practice to use the 52 mg levonorgestrel intrauterine system for five years within HRT regimens (out with its manufacturer's license). There is lack of evidence to guide practice regarding the efficacy of lower dose progestogen (e.g. 13.5 mg and 19.5 mg) releasing intrauterine devices. If lower dose progestogen releasing intrauterine devices are used as contraception in women receiving HRT, it would be recommended to add further progestogen (e.g. Utrogestan 100 mg daily or 200 mg for 12 days a month) to provide adequate endometrial protection.<sup>21-24</sup>

### Progesterones within compounded bioidentical hormones - clinical safety concerns

Progesterones within compounded bioidentical hormone replacement therapies are manufactured as creams, lozenges and vaginal preparations by 'Specialist Pharmacies'. These do not follow the same regulatory pathways as conventional regulated HRT products and have not been scientifically evaluated in controlled randomised clinical trials for effectiveness and safety against placebo or conventional HRT. The use of such compounded products is not recommended.<sup>2,25</sup>

There are concerns related to the purity, potency and safety of compounded products and there is a lack of evidence to suggest that the dosage of progesterone used in compounded preparations provides sufficient endometrial protection. In addition, many such compounded products deliver progesterone transdermally in cream or gel preparations. The absorption of the latter is variable with fluctuating tissue availability and as a result may not provide sufficient endometrial protection.<sup>2,25</sup>

### HRT in women with subtotal hysterectomy

There is limited evidence to guide practice in relation to the role or need for progestogen replacement in women who have had subtotal hysterectomy. It is common practice to consider sequential progestogens for up to 3 months, and if no bleeding is noted with this, to consider it unlikely that residual endometrium is present and estrogen only HRT can be considered to be sufficient. Ongoing progestogen intake should be considered if there are concerns that the remnant cervical stump may contain residual endometrial tissue in women who experience cyclical bleeding with sequential HRT.<sup>26</sup>

### HRT in women with endometriosis

Continuous combined HRT regimens should be considered in women following hysterectomy for severe endometriosis to prevent reactivation of residual disease and to potentially prevent malignant transformation of residual deposits. However, there is limited evidence available on this to guide clinical practice.<sup>27,28</sup>

### HRT in women with endometrial ablation

Combined HRT regimens (sequential or continuous combined) should be used in women who have undergone endometrial ablation who wish to take HRT.<sup>29</sup>

### Unscheduled bleeding on HRT

Women who continue to have unscheduled bleeding beyond 4-6 months despite modifying their progestogen intake or where there is a concern about the clinical presentation or bleeding amount/pattern should have a transvaginal ultrasound scan assessment of the endometrial cavity and an endometrial biopsy where appropriate. Consideration should also be given to assessment of the endometrial cavity by hysteroscopy where clinically indicated or in cases with persistent bleeding and an endometrial biopsy obtained to assess for and exclude endometrial pathology.<sup>2, 30-32</sup>

The risk of endometrial cancer in women with unscheduled bleeding on HRT is significantly lower than that with postmenopausal bleeding in women not on HRT especially in women who had not been experiencing bleeding before commencing HRT.<sup>4</sup>

For the majority of women with unscheduled bleeding on HRT, modifying progestogen intake often controls the bleeding especially in women who experience unscheduled bleeding in the first few months after commencing HRT.<sup>2</sup>

Progestogen intake could be modified as follows:

For cyclical HRT regimens, the dose of progestogen could be increased (e.g. micronised progesterone 300 mg for 12 days a month instead of 200 mg, or switch to a different progestogen) or increase duration of progestogen intake (can take progestogen for 14 days a month or for 21 days out of a 28-day HRT intake cycle).

For continuous combined HRT regimens, the dose of progestogen could be increased (e.g. increase micronised progesterone daily dose from 100 mg to 200 mg daily on continuous basis, or switch to a different progestogen), particularly when combined with higher dose estrogenic regimens.

Those on continuous combined HRT regimens that contain a progestogen in a combined preparation or have the levonorgestrel intrauterine system, could have micronised progesterone/medroxyprogesterone acetate or norethisterone added to their HRT regimen. If breakthrough bleeding occurs following the switch to continuous combined HRT and does not settle after three to six months, then the woman can be switched back to a sequential regimen for at least another year.

If women continue to experience ongoing unscheduled bleeding with continuous combined HRT, the HRT regimen could be changed to a cyclical intake of progestogen.

Unscheduled bleeding is higher with continuous combined HRT regimens compared to that with sequential regimens. In addition, with continuous combined regimens, oral continuous combined preparations may be associated with less breakthrough bleeding compared with transdermal preparations.

### Progestogens in HRT: preparations and recommended doses

#### Micronised progesterone

200 mg orally 12 days/cycle (cyclical)

100 mg PO daily (continuous combined)

Preparations: Utrogestan: 100 mg oral capsule, 200 mg vaginal pessary, Cyclogest 200 mg vaginal pessary, Lutigest 100 mg vaginal pessary

#### Dydrogesterone

10 mg for 12-14 days a month (cyclical)

5 mg a day (continuous combined)

2.5 mg a day (low dose continuous combined)

#### Medroxyprogesterone acetate (MPA)

10 mg for 12 days a month (cyclical)

a minimum of 2.5mg a day (continuous combined)



**Norethisterone**

5 mg for 12 days a month (cyclical) [given that no smaller (1-2 mg) dose stand-alone norethisterone preparations are available in the UK]

0.5-1 mg a day (continuous combined)

- *Off license use of norethisterone in progestogen only contraceptive pills (e.g. Noriday 3 x tablets of 350 micrograms a day, will provide 1.05 mg of norethisterone) may be considered as an equivalent alternative.*
- *Earlier studies have reported that desogestrel 150 micrograms is effective as the progestogen component of HRT with no increase in the risk of endometrial hyperplasia.<sup>33-34</sup> There is lack of evidence on the use of desogestrel 75 micrograms as the progestogen component of HRT. If desogestrel 75 micrograms is used as contraception in women receiving HRT, it would be recommended to add further progestogen (e.g. Utrogestan 100 mg daily or 200 mg for 12 days a month) to provide adequate endometrial protection.*

**Levonorgestrel IUS**

Can be used for 5 years (Mirena IUS has a license for 4 years in the UK).

**NOTE the clinical safety concern regarding progesterones within compounded bioidentical hormones**

There are concerns related to the purity, potency and safety of compounded products and there is lack of evidence to suggest that the dosage of progesterone used in compounded preparations provides sufficient endometrial protection. The use of such compounded products is not recommended.

**References**

- 1 The Writing Group for the PEPI Trial. Effects of hormone replacement therapy on endometrial histology in postmenopausal women. The Postmenopausal Estrogen/Progestin Interventions (PEPI) Trial. *JAMA*. 1996 Feb 7;275(5):370-5. doi: 10.1001/jama.1996.03530290040035. PMID: 8569016.
- 2 Hamoda H, Panay N, Pedder H, Arya R, Savvas M. The British Menopause Society & Women's Health Concern 2020 recommendations on hormone replacement therapy in menopausal women. *Post Reprod Health*. 2020 Dec;26(4):181-209. doi: 10.1177/2053369120957514. Epub 2020 Oct 12. PMID: 33045914.
- 3 Gompel A. Progesterone and endometrial cancer. *Best Pract Res Clin Obstet Gynaecol*. 2020 Nov;69:95-107. doi: 10.1016/j.bpobgyn.2020.05.003. Epub 2020 Jun 9. PMID: 32732107.
- 4 Abdullahi Idle S and Hamoda H (2019) Outcomes of endometrial assessment in women with unscheduled bleeding on hormone replacement therapy. *Post Reproductive Health* 25(2): 95–99.
- 5 Smith DC, Prentice R, Thompson DJ, Herrmann WL. Association of exogenous estrogen and endometrial carcinoma. *N Engl J Med*. 1975 Dec 4;293(23):1164-7. doi: 10.1056/NEJM197512042932302. PMID: 1186789.
- 6 Ziel HK, Finkle WD. Increased risk of endometrial carcinoma among users of conjugated estrogens. *N Engl J Med*. 1975 Dec 4;293(23):1167-70. doi: 10.1056/NEJM197512042932303. PMID: 171569.
- 7 Mack TM, Pike MC, Henderson BE, Pfeiffer RI, Gerkins VR, Arthur M, Brown SE. Estrogen and endometrial cancer in a retirement community. *N Engl J Med*. 1976 Jun 3;294(23):1262-7. doi: 10.1056/NEJM197606032942304. PMID: 177870.
- 8 Gambrell RD. Estrogens, progestogens and endometrial cancer. *J Reprod Med* 1977;18(6):301e6. [juin.paper promoting the use of progestogens to overcome the estrogen unopposed effect on the endometrium.](#)
- 9 Berger GS, Fowler WC. Exogenous estrogens and endometrial carcinoma: review and comments for the clinician. *J Reprod Med*. 1977;18(4):177e80. avr.
- 10 Stanczyk FZ, Hapgood JP, Winer S, Mishell Jr. DR. Progestogens used in postmenopausal hormone therapy: differences in their pharmacological properties, intracellular actions, and clinical effects. *Endocr Rev* 34(2) (2013) 171-208.
- 11 Furness S, Roberts H, Marjoribanks J, Lethaby A. Hormone therapy in postmenopausal women and risk of endometrial hyperplasia. *Cochrane Database of Systematic Reviews* 2012, Issue 8. Art. No.: CD000402. DOI: 10.1002/14651858.CD000402.pub4.

- 12 Weiderpass E, Adami HO, Baron JA, Magnusson C, Bergström R, Lindgren A, Correia N, Persson I. Risk of endometrial cancer following estrogen replacement with and without progestins. *J Natl Cancer Inst.* 1999 Jul 7;91(13):1131-7. doi: 10.1093/jnci/91.13.1131. PMID: 10393721.
- 13 Doherty JA, Cushing-Haugen KL, Saltzman BS, Voigt LF, Hill DA, Beresford SA, Chen C, Weiss NS. Long-term use of postmenopausal estrogen and progestin hormone therapies and the risk of endometrial cancer. *Am J Obstet Gynecol.* 2007 Aug;197(2):139.e1-7. doi: 10.1016/j.ajog.2007.01.019. PMID: 17689625.
- 14 Lane G, Siddle NC, Ryder TA, Pryse-Davies J, King RJ, Whitehead MI. Dose dependent effects of oral progesterone on the oestrogenised postmenopausal endometrium. *Br Med J (Clin Res Ed).* 1983 Oct 29;287(6401):1241-5. doi: 10.1136/bmj.287.6401.1241. PMID: 6315123; PMCID: PMC1549751.
- 15 King RJ, Whitehead MI. Assessment of the potency of orally administered progestins in women. *Fertil Steril.* 1986 Dec;46(6):1062-6. doi: 10.1016/s0015-0282(16)49880-8. PMID: 2946605.
- 16 Reed SD, Voigt LF, Beresford SA, Hill DA, Doherty JA, Weiss NS. Dose of progestin in postmenopausal-combined hormone therapy and risk of endometrial cancer. *Am J Obstet Gynecol.* 2004 Oct;191(4):1146-51. doi: 10.1016/j.ajog.2004.04.041. PMID: 15507934.
- 17 Rossouw JE, Anderson GL, Prentice RL, LaCroix AZ, Kooperberg C, Stefanick ML, Jackson RD, Beresford SA, Howard BV, Johnson KC, Kotchen JM, Ockene J; Writing Group for the Women's Health Initiative Investigators. Risks and benefits of estrogen plus progestin in healthy postmenopausal women: principal results From the Women's Health Initiative randomized controlled trial. *JAMA.* 2002 Jul 17;288(3):321-33. doi: 10.1001/jama.288.3.321. PMID: 12117397.
- 18 Stute P, Neulen J, Wildt L. The impact of micronized progesterone on the endometrium: a systematic review. *Climacteric.* 2016 Aug;19(4):316-28. doi: 10.1080/13697137.2016.1187123. Epub 2016 Jun 9. PMID: 27277331.
- 19 Di Carlo C, Tommaselli GA, Gargano V, Savoia F, Bifulco G, Nappi C. Transdermal estradiol and oral or vaginal natural progesterone: bleeding patterns. *Climacteric.* 2010 Oct;13(5):442-6. doi: 10.3109/13697137.2010.490605. PMID: 20575654.
- 20 Sriprasert I, Mert M, Mack WJ, Hodis HN, Shoupe D. Use of oral estradiol plus vaginal progesterone in healthy postmenopausal women. *Maturitas*, Volume 154, 2021, 13-19, ISSN 0378-5122, <https://doi.org/10.1016/j.maturitas.2021.09.002>.
- 21 Hampton NR, Rees MC, Lowe DG, Rauramo I, Barlow D, Guillebaud J. Levonorgestrel intrauterine system (LNG-IUS) with conjugated oral equine estrogen: a successful regimen for HRT in perimenopausal women. *Hum Reprod.* 2005;20:2653-2660.
- 22 Varila E, Wahlstrom T, Rauramo I. A 5-year follow-up study on the use of a levonorgestrel intrauterine system in women receiving hormone replacement therapy. *Fertil Steril.* 2001;76:969-973.
- 23 Suvanto-Luukkonen E, Kauppila A. The levonorgestrel intrauterine system in menopausal hormone replacement therapy: five-year experience. *Fertil Steril.* 1999;72:161-163.
- 24 Bednarek PH and Jensen JT (2009) Safety, efficacy and patient acceptability of the contraceptive and non-contraceptive uses of the LNG-IUS. *International Journal of Women's Health* 1: 45-58.
- 25 Panay N. BMS – Consensus statement: Bioidentical HRT. *Post Reproductive Health.* 2019;25(2):61-63. doi:10.1177/2053369119841844.
- 26 Maina WC, Morris EP. Management of women requesting subtotal hysterectomy. *Menopause International.* 2010;16(4):152-155. doi:10.1258/mi.2010.010038
- 27 Gemmell LC, Webster KE, Kirtley S et al. The management of menopause in women with a history of endometriosis: a systematic review, *Human Reproduction Update*, Volume 23, Issue 4, July-August 2017, Pages 481-500, <https://doi.org/10.1093/humupd/dmx011>
- 28 Soliman NF & Hillard TC. 2006 Hormone replacement therapy in women with past history of endometriosis. *Climacteric*, 9:5, 325-335, DOI: 10.1080/13697130600868711
- 29 Istre O, Holm-Nielsen P, Bourne T, Forman A. Hormone replacement therapy after transcervical resection of the endometrium. *Obstet Gynecol.* 1996 Nov;88(5):767-70. doi: 10.1016/0029-7844(96)00308-0. PMID: 8885910.
- 30 Burbos N, Musonda P, Duncan TJ, et al. (2012) Postmenopausal vaginal bleeding in women using hormone replacement therapy. *Menopause International* 18: 5-9.



- 31 Intercollegiate Guidelines Network (2002) Investigation of postmenopausal bleeding, a national clinical guideline. Edinburgh: Scottish Intercollegiate Guidelines Network.
- 32 Pickar JH, Archer DF, Goldstein SR et al. Uterine bleeding with hormone therapies in menopausal women: a systematic review. *Climacteric* 2020 Dec;23(6):550-558.
- 33 Saure A, Hirvonen E, Tikkanen MJ, Viinikka L, Ylikorkala O. A novel oestradiol--desogestrel preparation for hormone replacement therapy: effects on hormones, lipids, bone, climacteric symptoms and endometrium. *Maturitas*. 1993 Jan;16(1):1-12. doi: 10.1016/0378-5122(93)90128-5. PMID: 8429799.
- 34 Saure A, Planellas J, Poulsen HK, Jaszczak P. A double-blind, randomized, comparative study evaluating clinical effects of two sequential estradiol-progestogen combinations containing either desogestrel or medroxyprogesterone acetate in climacteric women. *Maturitas*. 2000 Feb 15;34(2):133-42. doi: 10.1016/s0378-5122(99)00103-6. PMID: 10714908.

*Author: Mr Haitham Hamoda in collaboration with the medical advisory council of the British Menopause Society.*

PUBLICATION DATE: OCTOBER 2021

REVIEW DATE: OCTOBER 2024



For further details – please visit

[www.thebms.org.uk](http://www.thebms.org.uk) or telephone **01628 890 199**

